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Project : Electric Express Train — HSR From Qous To Armant
Delivery Date : 26/10/2023

Test Date : 18/11/2023

Location : st : from 644+600 To 644+660

Report No. : 06

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

S I _ Diam. | L th Lo Compressive A
ahrl'y-’e Station (::a::; e(';r?] (}(():I) (sérgelr;g:?) (Kv;;angze) Remarks

1 9.5 10.1 70.6 101.7

from
2 9.5 | 104 | 99.1 142.7
644+600
3 To 9.5 | 106 | 90.5 | 130.3 | 1338
+
4 644+660 9.5 | 10.2 | 111.5 160.6

Note :- All tests are preformed according to ES 7325-2011
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Company Name : a8 48 4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No.  :02
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
e
o 223
E P e R e e 2 ;f?-‘ g
PR oL
£ 219.
& 218
& 2174 >
L= ok P g
2.15 = 2 et e
2 4 6 8 10 12

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : pSll 4S
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
Pyt stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
.27 . 0.050 1.38
1.91 0.075 2.34
2.54 0.100 3.13
3.1'8 0.125 4.06
3.81 0.150 4.88
4.45 0.175 5.60
5.08 , 0.200 6.13
6.35 | 0.250 6.90

CBR Result Stress (Mpa) CBR %
e e e e

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.
4- CBR > 10 for middle and Iowe,r,aerﬁﬁg
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Company Name : » sl 45,
Project : Electric Express Train — HSR From Qous To Armant
Location : st 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M)
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023
Reporting No.  : 02

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name S RgH
Project : Electric Express Train — HSR From Qous To Armant
Testing Dat : 2/11/2023
Soil type : Middle mbankment
Location : ST from 655+060/ To 655+080
Level -2M
Report No. : 26417
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of
i Station Volume cm? gm/ cm3 Content % (gm/ cmd) Compaction (%) Acceptance
1 655+060 1517 2.23 5.8 2.11 95.1% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.22 gm/cm3
At optimum moisture content = 6.4 %
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Company Name : p Sl 45,4

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )

Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.

Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557
CBR according to ASTM D-1883

Al S i
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.‘_‘;.": 1 poles

3\5 ¢ AN ) =l gy la F]

N T 209890 Ty L

N\ 4
SR 4 .,S? &
< S, T % SR AT
ml Y3 :;;"‘"M

% El Malek Ei afdai Street
Zamalek, Cairo

To Fax: 2736723 - 27363003

Material finer than sieve No. 200 according to ASTM D-1140.
Liquid limits and plasticity index of soil according to ASTM D-4318.
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Company Name : a8l 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. : 02
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sie(»;\gize Passing %

(mm)

= 2 97.0
37.5 | 1.5 91.0

5% 1 85.7

5 3 73.6
12.50 % 2
9.50 3/8 )
4.75 4 s
2.00 10 e
0.425 40 220
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Company Name : » 8 48,4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test 5
(o)
Percentage of material finer than 6.4
Sieve Size 75 pM  (N0.200)
o Gt (i Siltwna — “:Q;"\Qz‘“
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Company Name : a8 48 34
Project : Electric Express Train — HSR From Qous To Armant

Location s st: 654+320

Delivery Date  : 14-10-2023
Reporting Date : 18-10-2023

Reporting No.  : 02

Results of liquid limit and plasticity index

E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )

of soils according to ASTM D-4318

Results
Test (%)
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0
S
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Company Name : a8l 48 4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date 18-10-2023

Reporting No.  :02

Soeil Classification According To Project Specs :

Limits according

TEST Results :
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 40.3 Max 50 % . e
0.425 mm (No. 40). ~ 25.0 Max 30 % Max50% | -
0.075 mm (No. 200). 6.4 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
[iquid Limit (e s lseis OO TR | ik e )
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : a8 48,4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Mioisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557

5 224
2.23
Ng 2.22 -
et ; L
e ans :
& :
0ol
{2 217 s
! 2.16 - — P

2.15 ol : = it e e : S e v PR —

0 2 4 6 8 10 12

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : a8l 484
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
PelieTanion | stress on piston (Mpa)

mm Inch '

0.64 0.025 0.47
2. 0.050 1.38
1.91 0.075 2.34
2.54 0.100 3.3
3.18 0.125 4.06
3.81 0.150 4.88
4.45 0.175 5.60
5.08 , 0.200 6.13
6.35 0.250 6.90

CBR Result Stress (M pa) CBR %

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg. o ccmmmen
4- CBR > 10 for middle and |owe‘[§eiﬁﬂ”@kmﬁ §’ccord|ng pm;ect spec page No 36.
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Company Name : a <)) 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment (Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Load Penetration Curve of CBR Test
! ASTM D-1883
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Company Name
Project
Testing Dat

Consulting Engineering Bureau & [aboratories
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At g S HLETWN ) Jolaos S

Dol As

: Electric Express Train — HSR From Qous To Armant

1 2/11/2023

Soil type : Middle mbankment
Location : ST from 655+040 To 655+060
Level =175 M
Report No. : 264-16
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of A
Tost ¥ Station Volume cm? gm/ cm? Content % (gm/ cm3) Compaction (%) ceeptance
1 655+050 1590 2.28 5.8 2.15 97.1% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.22 gm/cm3

At optimum moisture content = 6.4 %
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Company Name : <) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

CAECA - S
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Project : Electric Express Train — HSR From Qous To Armant
=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )

Location s st: 654+320

Delivery Date : 14-10-2023
Reporting Date : 18-10-2023

Reporting No. : 02

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Siezlle&iize Passing %

(mm)

50 2 97.0
37.5 1.5 Y

5% 1 85.7

19 % 73.6
12.50 & 72
9.50 3/8 64.0
4.75 4 s
2.00 10 40.3
0.425 40 el
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Company Name : a Sl 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test
' (o)
Percentage of material finer than 6.4
Sieve Size 75 pM  (No0.200)
Signature /..... QJ% S 7l e e S
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Company Name : a8 48,4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date  : 18-10-2023

Reporting No.  : 02

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test ng/: ;ts
Liquid Limit E 0
Plastic Limit 0
Plasticity Index 0
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Company Name : p 81l 48 d
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date 18-10-2023

Reporting No. 102

Seil Classification According To Project Specs :

Limits according

TEST Results :
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 40.3 Max 5000 - s iee sl it
0.425 mm (No. 40). , 25.0 Max 30 % Max50% |  ----
0.075 mm (No. 200). 6.4 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit (ol iy ol iR DB R | R
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : a Sl 48

Project : Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. :02
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
22450
2.23
festiipnana sl G
’é 2.2 - f"f i’
LE agd
8 218 . '
S ol b
b Sl L
i 2 4 6 8 10

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : 8| 48 )
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
pehemahion stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
1.2 : 0.050 1.38
1.9 0.075 2.34
2.54 0.100 3.13
3.18 0:125 4.06
3.81 0.150 4.88
4.45 0219 5.60
5.08 ‘ 0.200 6.13
6.35 i 0.250 6.90

CBR Result Stress (Mpa) CBR %
At 0.:) ;xl:z:\rgzt.ii?l mm) St.g’gaéue Sam;;.elgesults 45.4 % -

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.

4- CBR > 10 for middle and Iowe,;czem‘ﬁfgk ents accordlng pm;\ect spec page No 36.
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Company Name : a8 48 4

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Load Penetration Curve of CBR Test
5 ASTM D-1883
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Company Name
Project
Testing Dat

Consultijng Engineering Bureaw & Laboratories
@A—\-’L@J" I HLETL S (Lalna —Sa

Daos As h
: Electric Express Train — HSR From Qous To Armant
1 2/11/2023

Soil type : Middle mbankment
Location : ST from 655+020 To 655+040
Level -2M
Report No. 1 264-15
Compactign test by using Sand — Cone Test Method
i ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of
Teotic Station Volume cm3 gm/ cm3 Content % (gm/ cm?3) Compaction (%) Acceptance
1 655+030 1505 2.26 5.8 2.13 96.1% Comply

Degree of compaction based on proctor test dated At

Max. dry dens
At optimurp '

ity =2.22 gm/Cm3
isturecontent-=.6,4 %
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Company Name : a <l 48,4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M?3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : a8 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 6544320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. : 02
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
e (IN) Passing %
50 2 97.0
375 . 1.5 91.0
25 1 85.7
19 Ya 73.6
12.50 72 72.1
9.50 3/8 64.0
4.75 4 49.6
2.00 10 40.3
0.425 40 25.0
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Company Name : a8 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 6.4
Sieve Size 75 uM  (No0.200) :
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Company Name : p 81l 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 =487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test s
Liquid Limit : 0
Plastic Limit 0
Plasticity Index 0

Slgnature e .‘«\
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Company Name : a8l 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02 I

Soil Classification According To Project Specs :

Limits according

TEST Results .
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 40.3 Max50% |  ——- |
0.425 mm (No. 40). 25.0 Max30% | Max50% | -
0.075 mm (No. 200). 6.4 Max15% | Max15% | Max15%
Characteristics of fraction passing 0.425 mm (No.40)
[iquid Limit Ol e e e T R R B T
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : p Sl 4S 4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

°

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. :02
Moisture — Density relation of soil

Test result (Modified proctor test)
ASTM D-1557

2.24 -
2,23 4
2.9 I : : : - i o
2:2 ' =
20190
2.18 -
2007551 i
2.16 - ST

2.15 = 2 Bk I e e e S R
0 2 4 6 8 10 12

dry t.:ién.isi.:y (gm/cm?)

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %

Signature / ....

( )...:_.!\l ‘\_.:u.g)...»i
219 991.437 .y a i< 5} ‘A/

g Jay e n 3 ;;ﬁ;y“

R

3 ) Maiek E! Afdlat Street
Zamaiek, Sairo.
ol Fax - 27367253 - 27365003




4- CBR > 10 for middle and Iowe;aeﬁ'fb\

OIS erIirNicr EnQirteesing Etireais & £ aroratoriass
P ST EPIONE W% ] s_.n)t_z:.:....,wt St b IS

Company Name : a8 48 &

Project : Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
be stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
120 , 0.050 1.38
1.9i 0.075 2.34
2.54 0.100 3.13
3.18 0.125 : 4.06
3.81 0.150 4.88
4.45 0.175 5.60
5.08 | 0.200 6.13
6.35 | 0.250 6.90

CBR Result Stress (Mpa) CBR %
T s m—— 54%_

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.
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Company Name : a ) 48 14

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name el AS i
Project : Electric Express Train — HSR From Qous To Armant
Testing Dat 111 /11/ 2023
Soil type : Middle mbankment
Location : ST from 654+540/654+560(2.5)
Level 25 M
Report No. 1278
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole
Bulk Density Moisture Dry Density Degree of
Teath Station V(‘::I:]Te gm/ cm? Content % (gm/ cm?3) Compaction (%) apane
1 654+550 1567 2.25 6.4 2.11 95.2% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.22p gm/cm3

3 El Malek Ei Afclal Street
Zaamalex, Cairo
Tol& Fax 27367237 - 273683093
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Company Name : p < 48
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

R AN RS AN

Signature /.... & i
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Company Name : a8 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. : 02

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
(i) ) Passing %
2 : 97.0
37.5 1.5 91.0
2 1 85.7
= & 73.6
12.50 v, T
9.50 3/8 64.0
4.75 4 o
c 19 40.3
0.425 40 =

Signature /.....
N

o :---2-11.}9 1.43
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3 Et Malek Bi Afdat Street
Zamalek, Cairo
Toi& Fay: 27267231 . 97 BR30493
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Company Name : a 81l 4S i

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 =487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

: Results
Test | %)
Percentage of material finer than 6.4
Sieve Size 75 uM  (No0.200) :

3 B Malek B Mfdal Stree:
Zamalex, Cairo
Told Fax: 27367257 - 27865002
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Company Name : a8 48
Project : Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date 18-10-2023

Reporting No.  : 02

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Test Repale
Liquid Limit : 0
Plastic Limit 0
Plasticity Index 0

4 Malek Bl Aftlal Sireet
Zamalex, Cairo,

R SR e o
Tol& Fax 27367231 . 27363043
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Company Name : a8 4S 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  :02

Soil Classification According To Project Specs :

Limits according

TEST Results .
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 40.3 Max50 % |  ----- —nee
v.425 mm (No. 40). : 25.0 Max 30 % Max50% | -
0.075 mm (No. 200). 6.4 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
[iquid Limit e Gl A | B |
Plasticity index 0 Max6% | Max6% | Max10%

-------------------------

]
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Company Name : a8 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Mloisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.24 -
2.23 -
210D % v : e -
2.19 -
2.18 -
24z .
216 A ins P
2.15 = T O R

dry denisty (gm/cm?)

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : a8 48 )
Project : Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetation stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
127 _ 0.050 1.38
1.91 0.075 2.34
2.54 0.100 313
3.18 0.125 4.06
3.81 0.150 4.88
4.45 0.175 5.60
5.08 ‘ 0.200 6.13
6.35 0.250 6.90

CBR Result Stress (Mpa) CBR %

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.

mqafé 'é’ccordmg p‘r@;ect spec page No 36.
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Company Name : a8 48

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )

Delivery Date  : 14-10-2023
Reporting Date : 18-10-2023
Reporting No.  : 02

Load Penetration Curve of CBR Test

3 ASTM D-1883
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Company Name s aos A4Sl

Project : Electric Express Train — HSR From Qous To Armant
Testing Dat :5/11/2023
Soil type : Middle mbankment
Location : ST from 654+820 To 654+840
Level :-3.5M
Report No. : 265-5
Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of
Toste Station Volume cm? gm/ cm? Content % (gm/ cmd) Compaction (%) AveRpianch
1 654+830 1568 2.32 6.4 2.18 98.4% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.22 gm/cm3
At optimum mmsture content =6.4 %
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Company Name : p Sl 48
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

A - S
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Company Name : a8l 48 d

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. : 02
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.
Sieve Size Sie(\i?\gize Passin: %
(mm)
50 2 97.0
37.5 1.5 91.0
25 1 85.7
19 Ya _73.6
12.50 2 72.1
9.50 3/8 64.0
4.75 4 49.6
2.00 10 40.3
0.425 40 25.0

Signature /
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Company Name : a8 484
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Materials finer than 75 pm (n0.200) sieve
By washing ASTM D-1140.

Results
Test
j (%)
Percentage of material finer than 6.4
Sieve Size 75 pM  (N0.200)
'...:):,ﬂ;g_\ s o = .'Tv;r‘.v%\‘h
Signature /..... Q/JQ L~;L7’ e
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Company Name : a S 48 3
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date  : 18-10-2023

Reporting No.  : 02

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?:/:l )lts
Liquid Limit ? 0
Plastic Limit 0
Plasticity Index 0

= —-vxr" TR T L"?v;ns... i
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Company Name : a8 48 34
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02 |

Soil Classification According To Project Specs :

Limits according

TEST Results ‘
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 40.3 MaxS0% 6. —= = —
0.425 mm (No. 40). : 25.0 Max 30 % Max50 % |  --—-
0.075 mm (No. 200). 6.4 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit O o e e R T e [ PR e
Plasticity index 0 Max6% | Max6% | Max10%

-------------------------

The test results are (o Comply o Not Comply ) with specifications limits
AT "P"i‘v'z’r». S,
OEL ™\
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Company Name : a Sl 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. 302

Myoisture — Density relation of soil

Test result (Modified proctor test)
ASTM D-1557

oo

2Epae
; 2.23
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FLIENS T S s e e R
£ 219.
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' 216> el _
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water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : p Sl 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
B Pepetmaiion stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
BE 0.050 1.38
1.91 0.075 2.34
2.54 0.100 3al3
3.18 0.125 4.06
3.81 0.150 4.88
4.45 0.175 5.60
5.08 | 0.200 6.13
6.35 : 0.250 6.90

CBR Result Stress (Mpa) CBR %

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50Kg. S
4- CBR > 10 for middle and Iowe,rgaemﬁl %TEE @cco_r_c_l_mg pﬂamct spec page No 36.
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Company Name : a8 4< 4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment (Lower Embankment -5.5 M )
Delivery Date  : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name s ausl Al
Project : Electric Express Train — HSR From Qous To Armant
Testing Dat : 8/11/ 2023
Soil type : Middle mbankment
Location : ST from 644+240 To 644+300
Level -2 M
Report No. 1272
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole
Bulk Density Moisture Dry Density Degree of
et Station V(::I:]Te gm/ cm? Content % (gm/ cm?) Compaction (%) fAEchEAt
1 644+260 1508 2.27 5.5 2.15 96.5% Comply
2 644+295 1437 2.30 6.4 2.16 96.8% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.23p gm/cm3

At optimum moisture content = 6.4 %
T

Signature/ .../M\S.

3 El Malek E: Afcle] Strees
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Company Name : 4 ganll &V glall o 1) 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date  : 09/10/2023
Reporting No.  :05-7

Dear Gentleman,
Attached here with the delivered on 5 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR accorg,gpgm‘;quSTM D-1883
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2 B Malek Ei Afdat Shiee
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Company Name

b e ganl) Y glall o SN AS i

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment

Delivery Date : 05/10/2023

Reporting Date  : 09/10/2023

Reporting No. : 05-7

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
i (IN) Passing %
50 2 94.2
37.5 1.5 86.1
25 1 80.3
19 Ya 73.2
12.50 Y 66.2
9.50 3/8 63.2
4.75 4 54.3
2.00 10 38.2
0.425 40 26.4
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Company Name : 4agand) ¥ gliall o 1) 45 i
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7
Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 5.8
Sieve Size 75 uM  (N0.200) '
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Company Name : 4 geadl &Y gliall o 1) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?:/:l ;ts
Liquid Limit 0
Plastic Limit | 0
Plasticity Index 0

Slgnature /

3 B Malel E Afdat Strees
Zamaiex, Caito
Tail Fax 273687437 - 27387002
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Company Name

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment

Delivery Date : 05/10/2023

Reporting Date : 09/10/2023

Reporting No.  : 05-7

Soil Classification According To Project Specs :
Results Limits according
TEST ;
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 38.2 Max50 % |  ---em | -
0.425 mm (No. 40). 26.4 Max 30 % Max50% |  --—---
0.075 mm (No. 200). 5.8 Max 15 % Max15% | Max15%
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | | | |
Plasticity index 0 Max6% | Max6% | Max10%

.%“‘Z?s-'z_

- . antt
Sl RN U

3 Ei Malek Ei Afdlal Street
Zamaiex, Cairo
Terd Fax: 2736723 - 27363093
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Company Name : 4 gasd) &Y gliall o 1) 45 i
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7

Moisture — Density relation of soil

Test result (Modified proctor test)

ASTM D-1557
i
2.24 g
2.22 -
T 224
.9 !
CE 218 -
oo i
= 216 1
C2 !
5 214
z 212 4
s
21 -
2.08 - i : s ; i
0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) :2.23
e Optimum moisture content % :6.4 %

™

Signature / .. ,y.--

3 Bl Malek Ei Afdal Sireet
Zamaiek, Cairo

Toil Fax- 273087237 - 27383093

ACCREDITED

Testing Labotetary



Torrscrlitiric Englneerlng Boureaw & Laboratories
S DI W 95§ Wenr LIPS B DU S Sotlnoe IS o

Company Name : 43 gaadl & glall o 1) 4 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
bensdanon stress on piston (Mpa)
mm Inch
0.64 , 0.025 0.49
1.27 | 0.050 1.42
1.91 0.075 2.43
2.54 0.100 3.34
3.18 0.125 4.10
3.81 0.150 4.86
4.45 ' 0.175 5.63
5.08 0.200 6.17
6.35 0.250 6.89
CBR Result Stress (Mpa) CBR %
At 0.:);22?r32t£?1 mm) ‘ Stg’ga(;ue Sam];l-e;"‘esults 48.4 %

Notes: ‘
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.23 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kz« > e,
4- CBR>10 for mldggnd lower: %mbankmen"ts accordmg prOJect spec page No 36.

Signature / . ;...4_._&_4_]\ preint =

3E Malek Ei Af lrﬂ )rrw ':,5 ('?/' iy
Zamalek, Caira. vy
Tel& Fax: 27367231 - 273853092
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Conswulting Engineering Bureau & Laboratories
ATSSTRE 97 £ BPaarl DY e DR, S 3 o las OSSa

Company Name Dassl A4S yE

Project : Electric Express Train — HSR From Qous To Armant
Testing Dat :8/11/ 2023

Soil type : Middle mbankment

Location : ST from 654+420 To 654+440

Level :-2.5M

Report No. 1 271

Compaction test by using Sand — Cone Test Method
ASTM D- 1556

Test Hole Bulk . - Degree of
; Moisture | Dry Density i
Test # Volume | Density gm/ Content” (gm/ cm3) Compaction | Acceptance
Station cm3 cm3 ? g (%)
3 654+410 1510 | 2.26 5.5 2.14 96.0% | Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.23p gm/cm3
At optimum moisture content = 6.4 %
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3 Bl Malek Ei Afla) Street
Zamalex, Caire

Teid Fax 27367247 - 27363003
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Company Name : 4z gend) ¥ gliall o 1) 45 i
Project : Electric Express Train — HSR From Qous To Armant
Location : St:  652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date  : 09/10/2023
Reporting No. :05-7

Dear Gentleman,
Attached here with the delivered on 5 / 10 /2023

This sample is representative for 5.000 M?3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557
CBR according.t0.ASTM D-1883

P A e RO

a3

g
Aoy
RO A

2 Ei Malek Ei Afdal Shiset
Zaralex, Cairo
Tad Faxo 27387231 - 273673003

Liquid limits and plasticity index of soil according to ASTM D-4318.




Corrseritirzicy Engincering SBwurcaw & [Laboratories

Company Name

oA I gt CHI S LA T Y o b IS

: Aa gl Y sliall o <) AS i

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7 :
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.
Sieve Size Sieve Size
i (IN) Passing %
50 2 94.2
37.5 1.5 86.1
25 1 80.3
19 Ya 73.2
12.50 7 66.2
9.50 3/8 63.2
4.75 4 54.3
2.00 10 38.2
0.425 40 26.4

Zamatex, Caira

Tail Fax . 27367237 - 27365093
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Company Name : 4 geall &Y gliall o 1) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 5.8
Sieve Size 75 uM  (N0.200) ‘
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3 Ei Malek Ei Afclat Stres!
Zamatex, Gaito,

il Faxe 27387235 27385002
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Company Name : 4 gal) &Y gliall 5 <) 45 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N= 2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test e
Liquid Limit 0
Plastic Limit | 0
Plasticity Index 0

3 E Malek Ei Afdal Shree
Zaimalex, Caito i
Teid Fax 27367237 - 27387093
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Company Name : 4xagas) & gliall 5 <) 45 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7
Soil Classification According To Project Specs :

Results Limits according
TEST :
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 38.2 Max50 % | - | e
0.425 mm (No. 40). 26.4 Max 30 % Max50% |  -=——-
0.075 mm (No. 200). 5.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | | T 1 ___
Plasticity index 0 Max6% | Max6% | Max10%

-------------------------

3 B Malek E! Afdal Street
Zaimaiex, Cairo

Tek Fax: 2736728 - 27383093

shing Laboretary
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Company Name : 4 ganl) &Y gliall o <1 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7
Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
i
2.24 -
2.22 -
E 2z
=) ;
CE 218 -+
%
> 216 -
2 |
5 214 4
> 212 -
= |
0 2 4 6 8 10
, water content %
e Max dry density (gm/cm?) :2.23

e Optimum moisture content % :6.4 %

Signature / |

3 Bl Malek Ei Afdal Street
Zamaiex, Cairo
Telé Fax o 27387237 - 273683003
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Corrscrlitirig Enginecring Burcacr & . aboratorieos

Pt ZIgT HIHLET Y (Jalae ciEso
Company Name : 4 ganll & gliall o <) 4 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: '652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
pendton stress on piston (Mpa)
mm Inch
0.64 , 0.025 0.49
1.27 0.050 1.42
1.91 0.075 2.43
2.54 0.100 3.34
3.18 0.125 4.10
3.81 0.150 4.86
4.45 | 0.175 5.63
5.08 0.200 6.17
6.35 0.250 6.89
CBR Result Stress (Mpa) CBR %
At 0.:);:112?1-5,2&?; mm) ‘ St.g’ga(;ue Sam;g.e:;‘-‘esults 48.4 %

Notes: ‘
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.23 (gm /cm?)
At = 6.4 % optimum water content

3- Surcharge load 4.50. Hagrrr PR,

4- CBR>10 for middte and. lower: Psmbankmen’cs accordmg pro;ect spec page No 36.

Signature / .. gj@ @_._,\_4_]\ R o g ,

3 Ei Malek Ei Afclal Sirgsfin. . ..

Zamalek, Cairo. S

Toil Fax: 27367241 - 27383003
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Cornsalting Enginceering Sureaw & Laboratories

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

Rttt TGT Y I S LA TNt (o Lo IS

A ganl) @Y glBall A 1) 48 4
: Electric Express Train — HSR From Qous To Armant
St:  652+000 E= 488570.0472 N=2853420.4459

: Soil Embankment
: 05/10/2023

: 09/10/2023

: 05-7

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name
Project
Testing Dat

Consulting Engineering Bureaw & [Laboratories
AcewnA gyt SOt HLEAT WD (Jolns i TiSSa

DAl As
: Electric Express Train — HSR From Qous To Armant
: 8/11/ 2023

Soil type : Middle mbankment
Location : ST from 644+240 To 644+300
Level -2M
Report No. 1272
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
ootk | g | Volme | POy | Momwe | CODOSE | oo | Ao
1 644+260 1508 2.27 5.5 2.15 96.5% Comply
2 644+295 1437 2.30 6.4 2.16 96.8% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.23p gm/cm3
At optimum moisture content = 6.4 %

T A o,

3 El Malek Ei afdal Stieel

Zamalek, Cairo

Toid Fax 2736723

ST Y-
- 27383093

ACCREDITED

Testing Laboratory




Corrseritiric Engineering Bt & L.aboratories
et A g Y T S LT TR TN o b G S

Company Name : 4 gan!l &Y gliall o 1) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date  : 09/10/2023
Reporting No. :05-7

Dear Gentleman,
Attached here with the delivered on 5 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR accor «;gg 10.ASTM D-1883
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3 Ei Malek Fi Afdal Shiser
Zamalex, Cairo
Tad Fax: 27387251 - 27367003
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Company Name : da gaall Y gliall a Sl A8 4d
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N= 2853420.4459

Type of sample : Soil Embankment

Delivery Date : 05/10/2023
Reporting Date 09/10/2023

Reporting No.  : 05-7

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
(mm) =) Passing %

>0 . 94.2
37.5 1.5 56.1
2 1 80.3
O A 73.2
12.50 1 -
9.50 3/8 _~
4.75 4 e
2.00 10 w52
0.425 40 264

Signature /.....

3 B Malel Ei Aftlal Shrset
Zamalex, C,aix
Taid Fax 27387280 - 273683092

ACCREDtTED

Laboietary




Cornrswaiting Engirneering SBwurcaw & L.aboratories
At A gt Tt 5L TRwe T Jotlma i

Company Name : 4zagand) &Y gliall o 1) 45
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7
Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 5.8
Sieve Size 75 uM  (No0.200) °

Signature /.. Q/ZQ \_.__.J_ } ($
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Company Name : 4agandl &Y gliall 5 ) 45 15

Project : Electric Express Train — HSR From Qous To Armant

Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7

Results of liquid limit and plasticity index

of soils according to ASTM D-4318

Test Rf:/:: )lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

Slgnatur%{ o L3O s
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3 E Malek Ei Afdal Strees
Zamaiex, Cairo ]
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Company Name : 4waganl) & gliall o 1) A i
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7
Soil Classification According To Project Specs :

- Rl lelt.S according
(%) Projects Specs
¢ Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 38.2 Max50% | - | o
0.425 mm (No. 40). 26.4 Max30% | Max50% | -
0.075 mm (No. 200). 5.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | | | e |
Plasticity index 0 Max6% | Max6% | Max10%

.........................

3 B Malek Ei Afdal Stiest
Zamalex, Cairo

Teik Fax: 2736723 - 27363095
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Company Name : 4waganll & gliall o 1) 45 5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
2.24 1
222 -
g - 2.2
S =
CE 218 -
. o
> 216 -
D2
= 212
©
2.1 -
2.08 + ; : i —
0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) :2.23

e Optimum moisture content % 164 %

Signature / 3
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Company Name

. @M\Q\J‘gweﬂ$kﬁ

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penciiion stress on piston (Mpa)

mm Inch

0.64 0.025 0.49

1.27 0.050 1.42

1.91 0.075 2.43

2.54 0.100 3.34

3.18 0.125 4.10

3.81 0.150 4.86

4.45 0.175 5.63

5.08 0.200 6.17

6.35 0.250 6.89

CBR Result Stress (IMpa) CBR %

Notes: ‘

1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.23 (gm /cm?®)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kz =" e
CBR > 10 for mld&nd Iower %mbankments ag,cordmg prOJect spec page No 36.

Signature /

SR A

3 Ei Malek Ei Afclat SH”Q;(,‘:

Zamalex, Cairo.

Teld Fax 1 27367237 - 27383093
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Company Name
Project
Testing Dat

4 B

Consultihg Engineering Bureaw & Laboratories
A gy I HLEL ™Y (Jalns —GSCa

sl As,d

: Electric Express Train — HSR From Qous To Armant
:5/11/2023

Soil type : Middle mbankment
Location : ST from 651+800 To 651+900
Level -2M
Report No. : 265-3
Compaction test by using Sand — Cone Test Method
’ ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of
osid Station Volume cm? gm/ cm? Content % (gm/ cm?) Compaction (%) | Acceptance
0,
1 651+840 1388 2.27 5.5 2.15 96.3% Comply
0,
2 651+880 1347 2.26 5.8 2.14 96.0% CompIyJ

Degree of compaction based on proctor test dated At

Max. dry density = 2.23 gm/cm3

At optimum moisture content = 6.4 %
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Corrseritirzg Erngineering Stiroat & L. aboratories
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Company Name : 43agendl &Y gliall o 1) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date  : 09/10/2023
Reporting No. :05-7

Dear Gentleman,
Attached here with the delivered on 5 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557

2l o

CBR accord%wSTM D-1883

.,,.w:a.

% il "~
"‘4«.2' N ‘“"W
15;&_3_ J}WMW

3 B Malek Ei Afddaf Shiee
Zamalex, Cairo
Tad Fax: 27367251 - 27363003




Corrseritirzic Erngineerimg Strcecaw & L.aboratories

Company Name

Rt AT gT Y CHIH LAWY (falaae  iSa

b e ganl) Y glall o 1) Sy

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7:
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.
SveSine Sieve Size
o (IN) Passing %
50 2 94.2
37.5 1.5 86.1
25 1 80.3
19 Ya 73.2
12.50 7 66.2
9.50 3/8 63.2
4.75 4 54.3
2.00 10 38.2
0.425 40 26.4

3Bl Malek E: Afdal Stree:
Zamatex, Cairo

Tl Faz 27367231 - 273653093
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Company Name : 4xagandl &Y gliall o 1) 45 i

Project
Location

: Electric Express Train — HSR From Qous To Armant
: St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results

Test (%)

Percentage of material finer than 5.8
Sieve Size 75 uM  (N0.200) '
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Company Name : 4 geal) &Y gliall 5 ) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test Results
es (%)
Liquid Limit 0
Plastic Limit , 0
Plasticity Index 0
Signature/. .. L0 mswmil
A"'i":\}-\‘@'/ 19.991 437 - o
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m%‘“’“ f-l‘kéf'iml¢.c3 ﬂ’;\ 7
3B Malek B afdat Stree VLG
Zaimaiex, Caito | &3t
Taid Fax 2736723 - 2736870023 ¥ TRy Sia

ST

ACCREDITED

festing Laboretary



COrrswiting Enginecring Srrireats S Lalboratories
a2 g CHISHLEATI W N Jolme IS
:

Company Name : 4 gand) &Y gliall o 1) 45 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7
Soil Classification According To Project Specs :

Limits according
TEST Results :
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 38.2 Max50% | o= | e
0.425 mm (No. 40). 26.4 Max 30 % Max50 % | -
0.075 mm (No. 200). 5.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liqud Limit | [ T |

Plasticity index | 0 Max6% | Max6% | Max10%

.........................

The test results are ( o Comply - o Not Comply ) with specifications limits

o IR e,

3 B Malek Ei Afdal Street
Zamatex, Cairo

Tok Fax: 2738723 - 273683093
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Company Name : 4agenll & gliall o <1 A< 1%

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
2.24 - |
222 -
T 22 4
:;D 2.18 -
> 216 -
£ 144 e
E 212 4
21 -
2.08 o : : ; -
0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) 12,23
e Optimum moisture content % 16.4 %

Signature / ... CLO0L !

3 El Malek Ei Afdal Sireet

Zamaiex, Cairo

Toié Fax 273087287 - 27363003
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Company Name : 4ageall &Y gliall o ) 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location : St: '652+000 E= 488570.0472 N= 2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)
mm Inch
0.64 | 0.025 0.49
1.27 0.050 142
1.91 0.075 2.43
2.54 0.100 3.34
3.18 0.125 4.10
3.81 0.150 4.36
4.45 | 0.175 5.63
5.08 0.200 6.17
6.35 0.250 6.89
CBR Result Stress (Mpa) CBR %
B v e —

Notes: ‘
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.23 (gm /cm?)
At = 6.4 % optimum water content
3- Surcharge load 4. 50 Kg T

4- CBR > 10 for mid ar
Signature / ..

3 El Malek i Afdal \ure et
mmlle»: Cairo. e
Teild Fax: 27387231 - 273873093
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Cornswlting Engineering Sureat & Laboratories

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

8.00

: 05/10/2023
: 09/10/2023

R a 3G CHIHLETI WYY [ lolne i CiSa

A ganl) Y gliall o 1) AS 4
Electric Express Train — HSR From Qous To Armant
St: 652+000 E=488570.0472 N=2853420.4459

: Soil Embankment

05-7

Load Penetration Curve of CBR Test

ASTM D-1883
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Company Name s aosl A4S ,d

Project : Electric Express Train — HSR From Qous To Armant
Testing Dat : 2/11/2023

Soil type : Middle mbankment

Location : ST from 655+180 To 655+240

Level 1-45M

Report No. 1 264-21

Compactidn test by using Sand — Cone Test Method

ASTM D- 1556

Test Hole Bulk Density Moisture Dry Density Degree of
i Station Volume cm3 gm/ cm? Content % (gm/ cmd) Compaction (%) Aocgptance
1 655+200 1597 |  2.29 5.8 2.16 97.3% Comply
Comply
2 655+220 1317 2.29 5.8 2.16 97.4%

Degree of compaction based on proctor test dated At

Max. dry density = 2.22 gm/cm3
At optimum mojsture content=6.4%
| P ’ s

497 %

b
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= e £y
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Company Name : oS!l 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Dear Gentleman,
Attached here with the delivered on 14 / 10 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

SR L L
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Company Name : a8l 48 )i
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816
Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023
Reporting Date : 18-10-2023
Reporting No. : 02

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sie(\_r;lasize Passing %

(mm)

50 2 97.0
37.5 . 1.5 91.0

25 1 85.7

19 3, 73.6
12.50 V2 2]
9.50 3/8 64.0
4.75 4 ge
2.00 10 e
0.425 40 252

Signature /
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Zamaiek, Cairo
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Company Name : a Sl 48 14

Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

: Electric Express Train — HSR From Qous To Armant
: st: 654+320 E=487066.907 N=2853121.816

: Soil Embankment ( Lower Embankment -5.5 M )
: 14-10-2023

: 18-10-2023

: 02

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results

Test %)

Percentage of material finer than 6.4
Sieve Size 75 pM  (No0.200)
Signature /... QoL 1 y
"%-\ s, 218 ,'931 437 s e g ".‘dl:a"'
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Company Name : a_Sll 48
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Test R?f/:l )lts
Liquid Limit . 0
Plastic Limit 0
Plasticity Index’ 0

R

{ i i} iSa A ’\‘
Signature /... .‘ﬁ H,E&"“j’g 557 4;— Sreen &
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Company Name : S 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 =487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02 |

Soil Classification According To Project Specs :

Limits according

TEST Results :
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 40.3 Max 50/ lo i il
0.425 mm (No. 40). : 25.0 Max30% | Max50% | -
0.075 mm (No. 200). 6.4 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit O e e 0 e s [ R
Plasticity index 0 Max6% | Max6% | Max10%

-------------------------

Signature / . Q,ﬁLﬂﬂm.L;} '@M e
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3 Bl Malok € Afdal Stroet
Zamalelk, Cairo
Tel Fax 27367231 - 278689093
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Company Name : a8l 48 &

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No. : 02

M‘oisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557

224/~
5 2231
T 2.20 i _ e
B ARSI S
£ 249 ¢
=
|2 218 .
‘g 217 4 ;
| 216« SimE ;

2.15 o e S Bt : = S ; 3 e G S } e

0 2 4 6 8 10 12

water content %

Max dry density (gm/cm?) :2.22
e Optimum moisture content % : 6.4 %
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Company Name : p_8) 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 654+320 E=487066.907 N=2853121.816

Type of sample : Soil Embankment ( Lower Embankment -5.5 M )
Delivery Date : 14-10-2023

Reporting Date : 18-10-2023

Reporting No.  : 02

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
Dyncn stress on piston (Mpa)

mm Inch

0.64 0.025 0.47
127 0.050 1.38
1.91 0.075 2.34
2.54 0.100 3.:13
3.18 0.125 4.06
3.51 0.150 4.88
4.45 0.175 5.60
5.08 | 0.200 6.13
6.35 0.250 6.90

CBR Result Stress (Mpa) CBR %
At 0.:):;22.2'2&3: mm) St.(;;a(;ue Samp3|'elgesults 45.4 % -

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.22 (gm /cm?)
At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg. 2
4- CBR > 10 for middle and Iowe}gﬁiﬁ&@v &nts Hcc

ordmg pﬂa;gct spec page No 36.
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Company Name : ¢ S A
Project . Electric Express Train — HSR From Qous To Armant
Location s st: 654+320 E=487066.907 N=2853121.816

Type of sample  : Soil Embankment ( Lower Embankment -5.5 M)
Delivery Date  : 14-10-2023

Reporting Date  : 18-10-2023

02

Reporting No.

Load Penetration Curve of CBR Test
| ASTM D-1883
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Company Name

Project
Testing Dat

Consulﬁhg Engineering Bureaw & [Laboratories
AcwnA gl Coot LTSS Jelne _OSa

Dol A,
: Electric Express Train — HSR From Qous To Armant
:5/11/2023

. Tak

Soil type : Mviddle mbankment
Location : ST from 651+800 To 651+900
Level -2 M
Report No. 1 265-3
Compaction test by using Sand — Cone Test Method
' ASTM D- 1556
Test Hole Bulk Density Moisture Dry Density Degree of
s Station Volume cm3 gm/ cm3 Content % (gm/ cm?3) Compaction (%) Anseptance
0,
1 651+840 1388 2.27 5.5 2.15 96.3% Comply
0,
2 651+880 1347 2.26 5.8 2.14 96.0% Comply

Degree of compaction based on proctor test dated At

Max. dry density = 2.23 gm/cm3
At optimum moisture content = 6.4 %
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3 El Malek E! &fclal Street
Zamatex, Cairo
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COorrserftiric Engineering Brreacw & Laboratories
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Company Name : 43 gandl &Y gliall o ) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date  : 09/10/2023
Reporting No. :05-7

Dear Gentleman,
Attached here with the delivered on 5 / 10 /2023

This sample is representative for 5.000 M?3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557

I L

3 B Malek B Afdal Shiser
Zamalex, Cairo

Tad Fax: 27367231 - 27363093
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Corrswrltiric Engineering Brurcaw & Laboratories
Bt A GT Y T H LTI Y Lo Lo —rl XS

Company Name : 4 gaall <Y gliall PRI
Project : : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/ 10/2023
Reporting No. : 05-7
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

i b Sieve Size
i) (IN) Passing %
50 2 94.2
37.5 1.5 86.1
25 1 80.3
19 Ya 73.2
12.50 V2 66.2
9.50 l 3/8 63.2
4.75 4 54.3
2.00 10 38.2
0.425 40 26.4

y ) s
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3 Bl Malek Ef Afdal Shee:
Zamatex, Cairo

Taid Fax . 27367231 - 27363093
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Company Name : 4 geadl &Y glall 5 <) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 58
Sieve Size 75 M (N0.200) ’

3 B Malel Ei Afcdlat Strest
Zarmatex, Cairo.

TR Sy s DTN TR
T Fax o 27387280 27335002
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COorrseritiricy Ernginceering SBwurears & Laboratories
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Company Name : 4 geall @Y gliall 5 1) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N= 2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Results of liquid limit and plasticity index

of soils according to ASTM D-4318

Test R?f/:l )lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

3 B Malek Fiafdet Steer
Zamaiex, Cairo ;
Talf Fag 2736723 - 273687093




COrISLIiIting Engineering Srriener & L.aboratories
eca A g¥ Y THY S LTSt b L S
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Company Name

s Agagand) O gllall o ) AS L

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N= 2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No.  : 05-7
Soil Classification According To Project Specs :
Resiilts Limits according
TEST ]
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 38.2 Max50% | - | e
0.425 mm (No. 40). 26.4 Max 30 % Max50% |  -—--
0.075 mm (No. 200). 5.8 Max15% | Max15% | Max15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | | T |
Plasticity index 0 Max6% | Max6% | Max10%
The test results are ( o Comply - o

. R R
'A*aA-ba“ et

& B et a2y . } 25
1 ‘_7‘> AT e i ‘.\‘? il
B . 4001437 /7 f"".‘",.:.c"
Ry, G WSS
Sy, >

Not Comply ) with specifications limits

3 Bl Malek Ei Afdal Strest
Zamaiex, Cairo

Tewd Fax: 2736723 - 27363093




Corrscrltiricg Engineering SBrroacwr & Laboratories
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Company Name : 4 gasd) &Y gliall o 1) 45 i

10

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E= 488570.0472 N=2853420.4459
Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
2.24 - i
227
E 2.2

:;D 2.18 -

> 216 -

, % 214 -

:% 212 -

‘ 2.1 -

. 2,08 : : _, S

0 2 4 6 8

( water content %

e Max dry density (gm/cm?) 12,23
e Optimum moisture content % 164 %

Signature / ...C 14

™

3 El Malek ErAfdal Street

Zamatex, Cairo

Teil Fax 27367237

27383003
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COorrselting Enginecring Sirreawr & L aboratories
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Company Name : 4w ganl) ¥ gliall o ) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 652+000 E=488570.0472 N=2853420.4459

Type of sample : Soil Embankment
Delivery Date : 05/10/2023
Reporting Date : 09/10/2023
Reporting No. : 05-7

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
DEHoton. stress on piston (Mpa)
mm Inch
0.64 , 0.025 0.49
1.27 | 0.050 1.42
1.91 0.075 2.43
2.54 0.100 3.34
3.18 0.125 4.10
3.81 0.150 4.86
4.45 ' 0.175 5.63
5.08 0.200 6.17
6.35 0.250 6.89
CBR Result Stress (Mpa) CBR %
At 0.:) ézzrrftiii mm) ‘ St.6 f/'ga(;ue Sam;g;x:sults 48.4 %

Notes: !
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.23 (gm /cm?)
At = 6.4 % optimum water content
3- Surcharge load 4.50 Kg=~
4- CBR> 10 for middte and. Iower esmbankmen’cs accordlng prOJect spec page No 36.
Signature / gj@ o g N ”

3 Fi Malek Ei afc luz e rm, " ~alalhryt b E =
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Corrsclting Engineering Sureaw & Laboratories

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

Rt 38T CHIHLEmTI Nt (lalae o CiSoa

A ganl) Y gliall o 1) AS
: Electric Express Train — HSR From Qous To Armant
: St: 652+000 E=488570.0472 N= 2853420.4459

: Soil Embankment
: 05/10/2023

: 09/10/2023

: 05-7

Load Penetration Curve of CBR Test
| ASTM D-1883
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